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History of this test report
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FR450907E 01 Initial issue of report Jun. 24, 2024
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test ltems (PASS/FAIL) Remark
3.1 15.403(i) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
6.33dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
30.97 MHz
13.39dB
3.5 15.207 AC Conducted Emission Pass under the limit at
0.49 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Michelle Chen
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1 General Description

11

Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, and GNSS.

Antenna Type

WLAN: PIFA Antenna

Bluetooth: PIFA Antenna

GPS / Glonass / BDS: FPC Antenna

Antenna information

5725 MHz ~ 5850 MHz

Peak Gain (dBi) |-0.88

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
SKU List
SKU1_4G+64G SKU2_4G+64G SKU3_6G+128G
GuangDong Kingshine GuangDong Kingshine GuangDong Kingshine
PCB Electronic Technology Co., Ltd. | Electronic Technology Co., Ltd. Electronic Technology Co.ltd
M100TCR110 M100TCR110 M100TCR110
Front Shenzhen QALAXYCORE Shenzhen QALAXYCORE Shenzhen QALAXYCORE
Camera Electronic Co., Ltd. Electronic Co., Ltd. Electronic Co., Ltd.
GCO05A2 GCO05A2 GCO05A2
Rear HIVAC Technology Group HIVAC Technology Group HIVAC Technology Group
Camera OV13850R2A OV13850R2A OV13850R2A
Shenzhen Longsys Electronics | ChangXin Memory Electronics, | Shenzhen Longsys Electronics
DDR Co., Ltd. INC. Co., Ltd.
MLXC4004G-W6 KL4X321CQ-C7A FLXC4006G-63
Shenzhen Longsys Electronics | Shenzhen Longsys Electronics | Shenzhen Longsys Electronics
UFS Co., Ltd. Co., Ltd. Co., Ltd.
FEUDNN64G-C2G07 FEUDNN64G-C2G07 FEUDNN128G-C2G07
SKU List
SKU4_6G+128G SKU5_6G+256G SKU6_6G+256G
GuangDong Kingshine GuangDong Kingshine GuangDong Kingshine
PCB Electronic Technology Co., Ltd. Electronic Technology Co.ltd Electronic Technology Co., Ltd.
M100TCR110 M100TCR110 M100TCR110
Front Shenzhen GALAXYCORE Shenzhen GALAXYCORE Shenzhen GALAXYCORE
Camera Electronic Co., Ltd. Electronic Co., Ltd. Electronic Co., Ltd.
GCO05A2 GCO05A2 GCO05A2
Rear HIVAC Technology Group HIVAC Technology Group HIVAC Technology Group
Camera OV13850R2A OV13850R2A OV13850R2A
ChangXin Memory Electronics, | Shenzhen Longsys Electronics | ChangXin Memory Electronics,
DDR INC. Co., Ltd. INC.
KL4X480CO-D2M FLXC4006G-63 KL4X480CO-D2M
SHENZHEN SHICHUANGY!I Shenzhen Longsys Electronics SHENZHEN SHICHUANGYI
UFS ELECTRONICS Co., Ltd. Co., Ltd. ELECTRONICS Co., Ltd.
U128EYNW2AFEQO FEUDNN256G-C2G07 U256EYNW4AFEQO0
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, CO07-HY, 03CH23-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

¢+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any

modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-0868
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a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

2 Test Configuration of Equipment Under Test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
149 5745 157 5785
57255850 MHz 151% 5755 159* 5795
Sand 4 153 5765 161 5805
(U-NII-3)
155* 5775 165 5825
Note:
1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40.
2. The above Frequency and Channel with "#' are 802.11ac VHT80.
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2.2 Test Mode

The power for 802.11ac VHT20/ VHT40 mode is smaller than 802.11n mode, so all other conducted

and radiated test is covered by 802.11n mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHT80 MCSO0

Test Cases
AC
Mode 1 : Bluetooth Link + WLAN (5GHz) Link + Battery + USB Cable (Charging from
Conducted
Adapter) for SKU5
Emission

Remark: For Radiated Test Cases, the tests were performed with SKU5 and SKUG6.

Band IV : 5725-5850 MHz
Ch.# 802.11a 802.11ac VHT20 802.11ac VHT40 802.11ac VHT80
L Low 149 149 151 -
M | Middle 157 157 - 155
H High 165 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System
- AF router Notebook GPS Station
Simulator Earphone
Power EUT
Source MNotebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor
This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system
Item [Equipment Brand Name [Model Name [FCC ID Data Cable Power Cord
1, |Bluetooth Sony MW600 PY7DDA-2029 [N/A N/A
Earphone Ericsson
p, |Bluetooth Sony SBH20 N/A N/A N/A
Earphone
3. |WLANAP ASUS RT-AC52 MSQ-RTAC4A00|N/A Unshielded,1.8m
4. |WLAN AP ASUS RT-AC66U MSQ-RTAC66U |N/A Unshielded, 1.8 m
AC I/P:
. Unshielded, 1.2 m
5. [Notebook Dell Latitude 3400 [FCC DoC N/A
DC O/P:
Shielded, 1.8 m
TEL : 886-3-327-0868 Page Number 19 of 24
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2.5 EUT Operation Test Setup

The RF test items, make the EUT (SW: Acer_AVOUO_P10-21_1.001.00_PAPAP_GEN1) get into the
engineering modes to provide channel selection, power level, data rate and the application type and for
continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 1 10 of 24
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g b~ N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
- Set VBW =1 MHz.

+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.
« Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
TEL : 886-3-327-0868 Page Number 1 13 of 24
FAX : 886-3-327-0855 Issue Date 2 Jun. 24, 2024

Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 101



swanranas. FCC RADIO TEST REPORT Report No. : FR450907E

3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

1)

(@)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=w MV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

TEL : 886-3-327-0868 Page Number 1 15 of 24
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=2=3MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

TEL : 886-3-327-0868 Page Number 1 16 of 24
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6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-*.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

_ —'.

—
]

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
TEL : 886-3-327-0868 Page Number 1 20 of 24
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
| e EUT '
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable Slem | |ff plane
|
: |
|
| |r’ 2 |
| g | U
| “3bp ;
|
| AC :
| AMH | |
I [LISH) : |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

Page Number 122 of 24
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FCC RADIO TEST REPORT

Report No. : FR450907E

4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;lon Test Date Due Date Remark
May 31, 2024~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 07, 2023 Jun. 01, 2024 Nov. 06, 2024 (THO5-HY)
17100015SNO
. 5 May 31, 2024~ Conducted
Power Sensor DARE RPR3006W 36 (1N4C‘)1.)35_ 10MHz~6GHz | Aug. 23, 2023 Jun. 01, 2024 Aug. 22, 2024 (THO5-HY)
Signal Rohde & - May 31, 2024~ Conducted
Analyzer Schwarz FSV40 101564 10Hz ~ 40GHz | Sep. 12, 2023 Jun. 01, 2024 Sep. 11, 2024 (THO5-HY)
Switch Box & May 31, 2024~ Conducted
RF Cable E-Instument ETF-1405-0 EC1900067 N/A Jul. 10, 2023 Jun. 01, 2024 Jul. 09, 2024 (THO5-HY)
BTWIFI_Final_v May 31, 2024~ Conducted
Software Sporton ersion.0 N/A N/A N/A Jun. 01, 2024 N/A (THO5-HY)
AC Power Conduction
Source ACPOWER AFC-11003G | F317040033 N/A N/A May 29, 2024 N/A (COO7-HY)
Rohde & Conduction
Software Schwarz EMC32 V10.30 N/A N/A N/A May 29, 2024 N/A (CO07-HY)
. SCHWARZBE 9561-F Conduction
Pulse Limiter CK VTSD 9561-F N N00373 9kHz-200MHz | Oct. 20, 2023 | May 29, 2024 | Oct. 19, 2024 (COO7-HY)
HUBER + Conduction
RF Cable SUHNER RG 214/U 1358175 9kHz~30MHz | Mar. 14, 2024 | May 29, 2024 | Mar. 13, 2025 (COO7-HY)
Two-Line Conduction
V-Network TESEQ NNB 51 45051 N/A Mar. 10, 2024 | May 29, 2024 | Mar. 09, 2025 (COO7-HY)
EMI Test Rohde & Conduction
Receiver Schwarz ESR3 102317 9kHz~3.6GHz | Sep. 20, 2023 | May 29, 2024 | Sep. 19, 2024 (CO07-HY)
Rohde & Jun. 05, 2024~ Radiation
Loop Antenna Schwarz HFH2-Z2 100488 9 kHz~30 MHz | Sep. 12, 2023 Jun. 17, 2024 Sep. 11, 2024 (03CH23-HY)
Bilog Antenna TESEQ & CBL6111D & Jun. 05, 2024~ Radiation
with 6dB pad | WOKEN | 00802N1D-0p | 62028 & 003 N/A Oct. 15,2023 | ;111 17, 2024 | Ot 14,2024 | 5301153 Hy)
o Jun. 05, 2024~ Radiation
Amplifier SONOMA 310N 421582 N/A Jul. 15, 2023 Jun. 17, 2024 Jul. 14, 2024 (03CH23-HY)
Double Ridged iati
. Jun. 05, 2024~ Radiation
lendtZr:—IL(;m RFSPIN DRH18-E LE2C05A18EN| 1GHz~18GHz | Jul. 12, 2023 Jun. 17, 2024 Jul. 11, 2024 (03CH23-HY)
SHF-EHF Horn| SCHWARZBE Jun. 05, 2024~ Radiation
Antenna CK BBHA9170 1223 18GHz-40GHz | Jul. 10, 2023 Jun. 17, 2024 Jul. 09, 2024 (03CH23-HY)
i Jun. 05, 2024~ Radiation
Amplifier EMEC EM01G18GA 060878 N/A Sep. 28, 2023 Jun. 17, 2024 Sep. 27, 2024 (03CH23-HY)
. Jun. 05, 2024~ Radiation
Preamplifier EMEC EM18G40G 060871 18-40GHz Sep. 06, 2023 Jun. 17, 2024 Sep. 05, 2024 (03CH23-HY)
Signal . Jun. 05, 2024~ Radiation
Analyzer Keysight N9010B MY62170337 N/A Aug. 17, 2023 Jun. 17, 2024 Aug. 16, 2024 (03CH23-HY)
Jun. 05, 2024~ Radiation
Hygrometer TECPEL DTM-303B TP211542 N/A Oct. 30, 2023 Jun. 17, 2024 Oct. 29, 2024 (03CH23-HY)
Control Turn Jun. 05, 2024~ Radiation
Controller EMEC EM1000 NA~ ltable & AntMast] VA Jun. 17, 2024 N/A (03CH23-HY)
. Jun. 05, 2024~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Jun. 17, 2024 N/A (03CH23-HY)
) Jun. 05, 2024~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Jun. 17, 2024 N/A (03CH23-HY)
E3 I
) Jun. 05, 2024~ Radiation
Software Audix 6.0982;12_20191 RK-002348 N/A N/A Jun. 17, 2024 N/A (03CH23-HY)
HUBER + SUCOFLEX Jun. 05, 2024~ Radiation
RF Cable SUHNER 102 803951/2 9kHz~30MHz | Mar. 06, 2024 Jun. 17, 2024 Mar. 05, 2025 (03CH23-HY)
HUBER + SUCOFLEX Jun. 05, 2024~ Radiation
RF Cable SUHNER 102 804395/2 N/A Nov. 27, 2023 Jun. 17, 2024 Nov. 26, 2024 (03CH23-HY)
231115/231119 Jun. 05, 2024~ Radiation
RF Cable EMC EMC101Y /231122 N/A Nov. 27, 2023 Jun. 17, 2024 Nov. 26, 2024 (03CH23-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.44 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.50 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.60 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.60 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.30 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR450907E

Test Engineer:

Hank Hsu

Temperature:

21~25

°C

Test Date:

2024/05/31~2024/06/01

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR450907E

6dB and 26dB EBW and 99% OBW

U-NII-3 single antenna

99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth 8
Mod. Rate NTY CH. (MHcl) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
Ant1 | Ant2 [ Ant1 | Ant2 [ Ant1 | Ant2
11a |6Mbps| 1 | 149 | 5745 | 16.83 - 20.68 - 15.10 - 0.5 Pass
11a |6Mbps| 1 [ 157 | 5785 | 16.88 - 20.98 - 15.10 - 0.5 Pass
11a |6Mbps| 1| 165 | 5825 | 16.93 - 20.51 - 15.13 - 0.5 Pass
HT20 | MCSO0| 1 149 5745 | 17.83 - 24.22 - 15.11 - 0.5 Pass
HT20 [ MCSO| 1 | 157 | 5785 | 17.93 - 24.93 - 15.09 - 0.5 Pass
HT20 [ MCSO| 1| 165 | 5825 | 17.93 - 25.86 - 15.13 - 0.5 Pass
HT40 [ MCSO| 1| 151 | 5755 | 36.96 - 69.06 - 35.11 - 0.5 Pass
HT40 | MCSO0| 1 159 5795 | 37.16 - 67.42 - 35.11 - 0.5 Pass
VHT80[ MCSO| 1| 155 | 5775 | 75.16 - 91.62 - 75.12 - 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR450907E

U-NII-3 single antenna
Average FCC
Data S, Conducted ConducFec_i DG_ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2

11a [6Mbps| 1| 149 | 5745 | 14.50 - 30.00 - -0.88 - Pass
11a |6Mbps| 1| 157 | 5785 | 14.50 - 30.00 - -0.88 - Pass
11a [6Mbps| 1| 165 | 5825 | 14.50 - 30.00 - -0.88 - Pass
HT20 | MCSO| 1| 149 | 5745 | 14.70 - 30.00 - -0.88 - Pass
HT20 | MCS0| 1| 157 | 5785 | 14.90 - 30.00 - -0.88 - Pass
HT20 | MCSO| 1| 165 | 5825 | 14.90 - 30.00 - -0.88 - Pass
HT40 | MCSO| 1| 151 | 5755 | 14.50 - 30.00 - -0.88 - Pass
HT40 | MCSO| 1| 159 | 5795 | 14.50 - 30.00 - -0.88 - Pass
VHT20| MCSO| 1 | 149 | 5745 | 14.60 - 30.00 - -0.88 - Pass
VHT20| MCSO| 1 | 157 | 5785 | 14.80 - 30.00 - -0.88 - Pass
VHT20| MCSO| 1 | 165 | 5825 | 14.80 - 30.00 - -0.88 - Pass
VHT40| MCSO| 1 | 151 | 5755 | 14.40 - 30.00 - -0.88 - Pass
VHT40| MCSO| 1 | 159 | 5795 | 14.40 - 30.00 - -0.88 - Pass
VHT80| MCSO| 1 | 155 | 5775 | 14.60 - 30.00 - -0.88 - Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR450907E

U-NII-3 single antenna
Duty 10log Average ' Average

Data s Factor (500kHz Eower Density PSD DQ Pass
Mod. Rate NTY CH. (MH2) (dB) /RBW) with Duty Factor Limit (dBi) JEail

Factor (dB) (dBm/500kHz) (dBm/500kHz)

Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1 [ 149 | 5745 | 0.12 2.22 - 1.04 - 30.00 - -0.88 - Pass
11a |6Mbps| 1 [ 157 | 5785 | 0.12 2.22 - 1.45 - 30.00 - -0.88 - Pass
11a |6Mbps| 1 [ 165 | 5825 | 0.12 2.22 - 1.89 - 30.00 - -0.88 - Pass
HT20 [ MCSO| 1| 149 | 5745 ( 0.13 2.22 - 0.71 - 30.00 - -0.88 - Pass
HT20 [ MCSO| 1| 157 | 5785 ( 0.13 2.22 - 1.05 - 30.00 - -0.88 - Pass
HT20 [ MCSO| 1| 165 | 5825 ( 0.13 2.22 - 1.50 - 30.00 - -0.88 - Pass
HT40 [ MCSO| 1| 151 | 5755 ( 0.23 2.22 - -1.83 - 30.00 - -0.88 - Pass
HT40 [ MCSO| 1| 159 | 5795 | 0.23 2.22 - -1.92 - 30.00 - -0.88 - Pass
VHT80[ MCSO| 1 | 155 | 5775 | 0.43 2.22 - -4.65 - 30.00 - -0.88 - Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

<802.11a>

6dB Bandwidth

26dB Bandwidth

Spectrum “.PJ Spectrum “.?J
Ref Level 30.00 dem  Offset 26.30 B & RBW 100 kHz Ref Level 30.00 dem  Offset 26.30 o & RBW 300 kHz
o Att 2008 SWT _ 10.1ms @ VBW 300 kHz _Mode Swesp o At 208 SWT_ 10.1ms @ VBW 1MHz Mode Swesp
[@ 17k view [@ 17k view
M1[1] 2.86 dBm)| M1[1] 22.37 dBm)|
P, 5.73746500 GHz| P, 5.73458400 GHz|
20 D2[1] 0.08 dB 20 D2[1] 0.10 dB
15.10000 MHz| 20.68000 MHz
10 d 10 d
D1 6711 d
D1 3762 dém L T ) Mm.\
0 dbm T e P od \
F——+ 2 -2.238 L;H—W Wil
I \
-10 d I\ -10 d 'l ‘\
20d ""‘ '!‘\ 2 D2 +19.289 din 3 :
i 4 4 | i
-30 -30
30 dBi—— M % v
-40 dBm
-50 de -50 de
60 B 60 B
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.737465 GHz ~2.86 dBm ML 1 5.734584 GHz -22.37 dBm
pe| mi| 1 16.1 MHz 0.08 dB pe| mi| 1 20.68 MHz 0.10 dB
L )y ] [ L )i ] I T
0 . .
99% Occupied Bandwidth N/A
Spectrum “.PJ
Ref Level 30.00 dem  Offset 26.30 o & RBW 300 kHz
s att 20 B SWT 1ms @ VBW 1MHz  Mode Sweep
[@15a view
M1[1] 6.77 dBm)|
. 5.7440510 GHz|
2 Occ Bw 16.833166833 MHz|
104d 11
0 dB T
J
-10d 7
-20 di I
L AL
20 deplikplhul T L
M,Lﬂ-*ﬂ"%" T m—
-40) dBm
50 d
-60 de
CF 5.745 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5744051 GHz .77 dbm
T 1 5.7366084 GHz -3.41 dBm Oce Bw 16.833166633 MHz
T2 1 5.7534416 GHz -3.28 dBm
TEL : 886-3-327-0868 Page Number 1 A2-1 of 8
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FCC RADIO TEST REPORT

Report No. : FR450907E

<802.11n HT20>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
RefLevel 30.00 dBm  Offset 26.50 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 26.50 0B  RBW 300 kHz
o Att 208 SWT  10.1ms @ VBW 300 kHz _Mode Swesp o Att 208 SWT  10.1ms @ VBW 1MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 3.41 dBm)| M1[1] 21.32 dBm)|
P, 5.73744000 GHz| P, 5.73228000 GHz|
20 D2[1] 0.78 dB 20 D2[1] 0.02 dB
15.10500 MHz 24.22400 MHz
10 de 10 de
v : T ————— I oo Y s,
455 dem % f \
-10 df 1 -10 df
20 d f‘ll .‘ 20 dom
-40 dBm
-50 de -50 de
60 dBr 60 dBr
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.73744 GHz -3.41 dBm ML 1 5.73228 GHz -21.32 dBm
D2 M1 1 15,105 MHz 0.78 d@ D2 M1 1 24,224 MHz -0.02 d@

L )i ] (0

) “

99% Occupied Bandwidth

N/A

ka2
RefLevel 30.00 dBm  Offset 26.50 0B  RBW 300 kHz
o Att 20 dB SWT 1ms @ VBW 1MHz _Mode Sweep
(@153 view
M1[1] 6.51 dBm)|
. 5.7458490 GHz|
20 Occ Bw 17.832167832 MHz
10 di i
B i
0db ; v
r 1
di / 1
10 1 i
20 d - =
g T
P .
a0 4 e w"""“”ml" "
AR R Pty
-40 dBm
50 d
60 de
CF 5.745 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5745645 GHz 6.51 dBm
1 1 5.736108% GHz -3.43 dBm Occ Bw 17832167632 MHz
T2 1 57539411 GHz -3.58 dBm

| I )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

<802.11n HT40>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
RefLevel 30.00 dBm  Offset 26.50 0B @ RBW 100 kHz Ref Level 30.00 dém  Offset 26.50 0B @ RBW L MHz
o Att 208 SWT  10.1ms @ VBW 300 kHz _Mode Swesp o Att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 4.89 dBm M1[1] 25.89 dBm)|
P, 5.73745900 GHz| P, 5.7209200 GHz
20 D2[1] 0.67 dB 20 D2[1] 3.51dB
35.10900 MHz 69.0560 MHz
1od 10-de m P S
B D1 1,342 dim - : T + 0 db i \
e A f/ \
D2 -16.364 dBmy
20 d i ‘\ 20 d
304 w WAW — .
MMW y NIM i“m _40 dBm
-50 de -50 de
60 dBr 60 dBr
CF 5.755 GHz 10001 pts Span 90.0 MHz CF 5.755 GHz 10001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.737459 GHz -4.89 dBm ML 1 5.72092 GHz -25.89 dBm
D2 M1 1 35,100 MHz -0.67 d@ D2 M1 1 59,056 MHz 3.51d8

99% Occupied Bandwidth

N/A

ka2
Ref Level 30.00 dém  Offset 26.50 0B @ RBW L MHz
o Att 20 dB SWT 1ms @ VBW 3MHz  Mode Sweep
(@153 view
M1[1] 9.29 dBm|
. 5.7572000 GHz|
2 Occ Bw 36.963036963 MHz|
10 d TR PR W N
Ty g2
0db {-s %
[
104 | 3
hy .
204 | e e A e Bk
. iy hibinn i
-40 dBm
50 d
-60 de
CF 5.755 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.7572 GHz 9.25 dBm
1 1 5.7366184 GHz -0.49 dBm Occ Bw 36.963036963 MHz
T2 1 57735814 GHz -0.97 dBm

)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 26.50 0B @ RBW 100 kHz Ref Level 30.00 dém  Offset 26.50 0B @ RBW L MHz
o Att 208 SWT  10.1ms @ VBW 300 kHz _Mode Swesp o Att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 7.88 dBm)| M1[1] 22.98 dBm)|
P, 5.7374480 GHz P, 5.7239920 GHz
20 D2[1] 0.24 dB 20 D2[1] 3.5 dB
75.1200 MHz 91.6160 MHz
10 de 10 de
D1 6836 d
P 0db ﬂwm
M1 |
, e MIee
1o d e - o _10d Jl |
J T
-20 d H =2 D2 - = |
a0 R~ _LMEI ' “ WWM*'
-50 de -50 de
60 dBr 60 dBr
CF 5.775 GHz 10001 pts Span 160.0 MHz CF 5.775 GHz 10001 pts Span 320.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.737448 GHz ~7.88 dBm ML 1 5.723992 GHz -22.98 dBm
D2 M1 1 75.12 MHz -0.24 d@ D2 M1 1 91,616 MHz 3.35 d@

99% Occupied Bandwidth

N/A

)

ka
Ref Level 30.00 dém  Offset 26.50 0B @ RBW L MHz
o Att 20 dB SWT 1ms @ VBW 3MHz _Mode Swesp
(@153 view
M1[1] 6.42 dBm)|
. 5.768290 GHz|
2 Occ Bw 75.164835165 MHz|
10 di
T1 (VO B, SURY PR P
21 I B \ s T |
0db 7 T
L
_10 d L
! )
o / |
PNt LTV PRTTT T
-30 di
-40 dBm
50 d
-60 de
CF 5.775 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.76823 GHz 6.42 dBm
1 1 5,737478 GHz 0.29 dBm Occ Bw 75164835165 MHz
T2 1 5,812642 GHz 0.68 dBm

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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. : FR450907E

Test Result of Power Spectral Density|

<802.11a>
Maximum Power Density Plot (dBm/MHz)
Ant1
Ref Level 30.00 dBm Offset 26.90 dB & RBW 300 kHz
b Att 20 dB & SWT 20ms @ VBW 1 MHz Mode Sweep
SGL Count 100/100
[@1Rm avgPwr
M1[1] 0.45 dBm)|
5.8244010 GHz
20dl
10de
o I
] [ i
. | \\
/
20 y
i kit
-30d
\
4048 g i =
-50
-60d
CF 5.825 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M 1 £.824401 GHz -0.45 dBém
(]
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-0868

Page Number 1 A2-5
FAX : 886-3-327-0855

of 8



swanranas. FCC RADIO TEST REPORT Report No. : FR450907E

<802.11n HT20>

Maximum Power Density Plot (dBm/MHz)
Ant1
Ref Level 30.00 dém Offset 26,90 dB & RBW 300 kHz
po Att 20 dB & SWT 20ms @ VBW 1 MHz Mode Sweep
SGL Count 100/100
[@1Rm avgPwr
M1[1] 0.85 dBm)|
5.8244010 GHz
20dl
10de
B
od —
-10 [ \‘
20 ,'f
-30 dl [ 1
/ 1
ot Nl
40 e -
-50
-60d
CF 5.825 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M 1 5824401 GHz -0.85 dBm
I
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.
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<802.11an HT40>

Maximum Power Density Plot (dBm/MHz)
Ant1
Ref Level 30.00 dém Offset 26,90 dB & RBW 300 kHz
po Att 20 dB & SWT 20ms @ VBW 1 MHz Mode Sweep
SGL Count 100/100
[@1Rm avgPwr
M1[1] 4.28 dBm)|
5.7575000 GHz
20dl
10de
od T
B P I
; P Il e
I
20 T l.
/ 4
-30d
¥
Bk e . e —]
-50
-60d
CF 5.755 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M 5.7575 GHz -4.28 dBm
I
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-0868

Page Number 1 A2-7 of 8
FAX : 886-3-327-0855
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<802.11ac VHT80>
Maximum Power Density Plot (dBm/MHz)
Ant1
Ref Level 30.00 dBm Offset 26.90 dB & RBW 300 kHz
po Att 20 dB & SWT 20ms @ VBW 1 MHz Mode Sweep
SGL Count 100/100
[@1Rm avgPwr
M1[1] 7.30 dBm
5.777520 GHz
20dl
10de
od ;
T . A
0 —— f ey e
20 | !
-30d 7 -
404 L .
-60d
CF 5.775 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M 1 5.77752 GHz -7.20 dBém
(NI v
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-0868

Page Number 1 A2-8 of 8
FAX : 886-3-327-0855
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Appendix B. AC Conducted Emission Test Results

Temperature : 20.4~25.6°C
Relative Humidity : |46.7~58.3%

Test Engineer : |Louis Chung

TEL : 886-3-327-0868 Page Number : B1 of B1
FAX : 886-3-327-0855



EUT Information

Report NO : 450907
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
80+
80+
70+
g 60_\ CISPR2Z2-QP LimitatMain Ports
>
m -
° e
c -
= 50T
D »
2 4
3
40
30+
20+
10T
0 : —————+—+— : ———t : !
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.186360 30.50 54.20 23.70 | L1 OFF 19.9
0.186360 47.51 64.20 16.69 | L1 OFF 19.9
0.297690 25.92 50.31 24.39 | L1 OFF 19.9
0.297690 43.05 60.31 17.26 | L1 OFF 19.9
0.389130 25.29 48.08 22.79 | L1 OFF 19.9
0.389130 42.06 58.08 16.02 | L1 OFF 19.9
0.493170 26.79 46.11 19.32 | L1 OFF 19.9
0.493170 42.23 56.11 13.88 | L1 OFF 19.9
0.590010 24.98 46.00 21.02 | L1 OFF 19.9
0.590010 38.29 56.00 17.71 | L1 OFF 19.9
0.690000 22.37 46.00 23.63 | L1 OFF 19.9
0.690000 38.90 56.00 17.10 | L1 OFF 19.9
0.780000 25.29 46.00 20.71 | L1 OFF 19.9
0.780000 37.12 56.00 18.88 | L1 OFF 19.9
0.866310 24.10 46.00 2190 | L1 OFF 19.9
0.866310 36.60 56.00 19.40 | L1 OFF 19.9
0.997350 23.84 46.00 22.16 | L1 OFF 19.9
0.997350 40.45 56.00 1555 | L1 OFF 19.9
1.072500 23.71 46.00 2229 | L1 OFF 19.9




1.072500 35.13 --- 56.00 20.87 | L1 OFF 19.9
1.461660 --- 24.60 46.00 2140 | L1 OFF 19.9
1.461660 36.05 --- 56.00 19.95 | L1 OFF 19.9
1.995000 --- 23.68 46.00 2232 | L1 OFF 19.9
1.995000 37.51 --- 56.00 18.49 | L1 OFF 19.9
2.540580 --- 21.26 46.00 24.74 | L1 OFF 20.0
2.540580 31.64 --- 56.00 2436 | L1 OFF 20.0
3.001020 --- 23.02 46.00 2298 | L1 OFF 20.0
3.001020 38.92 --- 56.00 17.08 | L1 OFF 20.0
3.495750 --- 20.07 46.00 2593 | L1 OFF 20.0
3.495750 25.26 --- 56.00 30.74 | L1 OFF 20.0
4.457040 --- 18.61 46.00 2739 | L1 OFF 20.0
4.457040 25.77 --- 56.00 30.23 | L1 OFF 20.0
5.005500 --- 19.21 50.00 30.79 | L1 OFF 20.0
5.005500 28.89 --- 60.00 3111 | L1 OFF 20.0
5.997210 --- 20.23 50.00 29.77 | L1 OFF 20.0
5.997210 37.01 --- 60.00 22.99 | L1 OFF 20.0




EUT Information

Report NO : 450907
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
90T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m i O
o R
= 50T g e
% 1 . w,
4 404 *
30+
201
10+
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.192750 33.66 53.92 20.26 | N OFF 19.9
0.192750 48.59 63.92 1533 | N OFF 19.9
0.289500 28.53 50.54 2201 | N OFF 19.9
0.289500 4554 60.54 15.00 | N OFF 19.9
0.370950 23.53 48.48 2495 | N OFF 19.9
0.370950 40.87 58.48 17.61 | N OFF 19.9
0.493080 25.13 46.12 20.99 | N OFF 19.9
0.493080 42.73 56.12 13.39 | N OFF 19.9
0.595500 20.61 46.00 25.39 | N OFF 19.9
0.595500 35.94 56.00 20.06 | N OFF 19.9
0.654450 23.13 46.00 22.87 | N OFF 19.9
0.654450 39.09 56.00 16.91 | N OFF 19.9
0.789630 22.07 46.00 23.93 | N OFF 19.9
0.789630 38.28 56.00 17.72 | N OFF 19.9
0.883500 22.19 46.00 23.81 | N OFF 19.9
0.883500 37.17 56.00 18.83 | N OFF 19.9
1.000230 22.20 46.00 23.80 | N OFF 19.9
1.000230 38.22 56.00 17.78 | N OFF 19.9
1.078710 22.41 46.00 2359 | N OFF 19.9




1.078710 36.07 --- 56.00 19.93 | N OFF 19.9
1.254480 --- 22.21 46.00 23.79 | N OFF 19.9
1.254480 34.58 --- 56.00 2142 | N OFF 19.9
2.000130 --- 20.89 46.00 2511 | N OFF 20.0
2.000130 38.80 --- 56.00 17.20 | N OFF 20.0
2.996250 --- 21.02 46.00 2498 | N OFF 20.0
2.996250 32.22 --- 56.00 23.78 | N OFF 20.0
5.001180 --- 18.33 50.00 3167 | N OFF 20.0
5.001180 35.05 --- 60.00 2495 | N OFF 20.0
5.995500 --- 17.10 50.00 3290 | N OFF 20.0
5.995500 30.57 --- 60.00 2943 | N OFF 20.0
29.764410 --- 25.29 50.00 2471 | N OFF 20.2
29.764410 38.41 --- 60.00 2159 | N OFF 20.2




samanas. FCC RADIO TEST REPORT Report No. : FR450907E

Appendix C.Radiated Spurious Emission Test Data

Temperature : 21.7~22.5°C

Test Engineer : Leo Li and Lucifer Jiang

Relative Humidity : 51.0~57.0%

Note symbol
-L | Low channel location
-R | High channel location
TEL : 886-3-327-0868 Page Number : Cl of C48

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

C1l. Radiated Spurious Emission Test Modes

<SKU5>
Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 1 U-NII-3 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 2 U-NII-3 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 3 U-NII-3 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 4 U-NII-3 5.725-5.85 1 802.11n HT20 149 5745 MCSO0 - -
Mode 5 U-NII-3 5.725-5.85 1 802.11n HT20 157 5785 MCSO0 - -
Mode 6 U-NII-3 5.725-5.85 1 802.11n HT20 165 5825 MCSO0 - -
Mode 7 U-NII-3 5.725-5.85 1 802.11n HT40 151 5755 MCSO0 - -
Mode 8 U-NII-3 5.725-5.85 1 802.11n HT40 159 5795 MCSO0 - -
Mode 9 U-NII-3 5.725-5.85 1 802.11ac VHT80 155 5775 MCSO0 - -
Mode 10 | U-NII-3 = 5.725-5.85 1 802.11ac VHT80 155 5775 MCSO0 - LF
<SKU6>
Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
U-NII-3 = 5.725-5.85 1 802.11ac VHT80 155 5775 MCSO0 - -
Mode 11
U-NII-3 5.725-5.85 1 802.11ac VHT80 155 5775 MCSO0 - LF
TEL : 886-3-327-0868 Page Number : C2 of C48

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

C2. Summary of each worse mode

<SKU5>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 @ 5640.60 54.43 68.20 -13.77 \% Peak | Pass - Band Edge

1
802.11a 149  11490.00 42.18 54.00 -11.82 H Avg. Pass - Harmonic
802.11a 157  5938.62 54.21 68.20 -13.99 \% Peak Pass - Band Edge

2
802.11a 157 | 11570.00 42.38 54.00 -11.62 H Avg. Pass - Harmonic
802.11a 165 | 5935.25 54.08 68.20 -14.12 Y Peak | Pass - Band Edge
’ 802.11a 165 11650.00 41.76 54.00 -12.24 H Avg. Pass - Harmonic
802.11n HT20 149 @ 5612.76 54.52 68.20 -13.68 \% Peak Pass - Band Edge

4
802.11n HT20 149 | 11490.00 41.38 54.00 -12.62 \% Avg. Pass - Harmonic
802.11n HT20 157 @ 5924.92 54.03 68.26 -14.23 \% Peak Pass - Band Edge
° 802.11n HT20 157 | 11570.00 41.33 54.00 -12.67 H Avg. Pass - Harmonic
802.11n HT20 165  5949.25 53.50 68.20 -14.70 \% Peak Pass - Band Edge
° 802.11n HT20 165 17475.00 56.16 68.20 -12.04 \% Peak Pass - Harmonic
802.11n HT40 151  5633.79 54.33 68.20 -13.87 \% Peak Pass - Band Edge

7
802.11n HT40 151 11510.00 42.52 54.00 -11.48 \% Avg. Pass - Harmonic
802.11n HT40 159 5623.79 53.73 68.20 -14.47 \% Peak Pass - Band Edge
° 802.11n HT40 159 @ 11590.00 42.47 54.00 -11.53 \% Avg. Pass - Harmonic
802.11ac VHT80 | 155 | 5650.05 59.58 68.24 -8.66 \% Peak Pass - Band Edge

9
802.11ac VHT80 | 155  11550.00 42.35 54.00 -11.65 H Avg. Pass - Harmonic

10 LF 155 30.97 33.67 40.00 -6.33 \% Peak Pass - LF
TEL : 886-3-327-0868 Page Number : C3 of C48

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

<SKU6>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark

(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ac VHT80 @ 155  5938.28 52.83 68.20 -15.37 \% Peak | Pass - Band Edge

11 802.11ac VHT80 | 155 11550.00 40.45 54.00 -13.55 H Avg. Pass - Harmonic

LF 155 137.67 36.79 43.50 -6.71 \% Peak | Pass - LF
Page Number : C4 of C48
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SPORTON LAB.

Report No. : FR450907E

<SKU5>

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
10 /Jw 1 1
815
m( bl
10 4 i
3 ‘ (1T | S e 1 U LA EA(UNI
5 Sp— i1
o WWW“‘WWW
0 T
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 SGA5.68 5328 68.20 -14.92 3|42 3.7 ILIS 3NE 407 M5 149 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.17 51.82 68.33 -16.51 36.94 33.40 11.14 33.83 4.17 345 149 PEAK - .
3 5716.73 59.78 109.88 -50.18 44.58 33.77 1L.e4 33.87 418 345 149 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572238 65.28 116.23 -50.95 50.15 33.79 11.83 33.87 4.18 345 149 PEAK 1 5745.00 104,75 ===men =meeen 89.58 33.88 10.99 33.89 419 345 149 PEAK
" Level (dBuVim)
1225
10! 1
875
00
AVG_54)
7
L T
————
W el
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1574500 99,11 =--men -meeee 83.94 33.88 10.99 33.89 4.19 345 149 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Lavel[dBuVim) 1 1oLevel (dBuim)
13l PEAR_BETBALT0-2% 13
1225 /‘ 12251
~ 1
" /’ 10
815
WJ] w5
0 :}4 1 I
i T S e O [ L L[] EAKINI)
1 2 ol
57 | oy o n A Akt N
5 ot u O N
_ Wm ” o Y i
k1Y
50 o
350 WW""“
1.
Peak
11!
5600 5629, 5658, 5687. 5716, 5745
Fraquency (MHz)
1000 20, 0, 4600, 5600 00
Site  : B3CHZ3-HY Frequency (Mitz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH23-HY

Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 SG4D.60 5443 6820 -1377 30.58 3.3 1116 338 407 136 157 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.90 54.45 68.87 -14.42 39.56 33.41 1L.14 33.83 4.17 136 157 PEAK -
3 5719.92 65.98 116.78 -44.80 50.86 33.78 11.83 33.87 4.18 136 157 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572137 65.22 113.91 -48.69 50.89 33.79 11.83 33.87 4.18 136 157 PEAK 1 5745.00 108,94 ---=vn -=-m- 93.77 3388 10.99 3589 4.19 136 157 PEAK
" Level (dBuV/m)
1225
10! 1
85
700
AVG_84
52!
|, e T
et
w Sl <ath
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5745.00 102,21 =-==en =meeee §7.04 33.88 10.99 33.89 4.19 136 157 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR450907E

Pol. Horizontal Vertical
1 4ﬂLtzveHdBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
s ., 3 VG 54 s 4 3 G 54
A () i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1149000 50.17 74.60 -23.83 33.4% 3852 15.62 39.62 2,28 - -- Peak 1 1l499.08 5142 74.00 -22.38 34,70 38.52 15.62 .62 2.8 - - Peak
2 114%0.00 42.13 54.00 -11.82 25.46 33.52 15.63 39.63 2.28  -- -~ hverage 2 114%.00 42.15 54.00 -11.85 25.43 38.52 15.63 30.63 2.0 -- -- hverage
3O17235.08 55.23 68.20 -12.97 39.10 30.96 13.97 4613 3.3 - -- Peak 3 17235.00 54.98 68.20 -13.30 38.77 39.96 18.97 46.13 313 - -- Peak
TEL : 886-3-327-0868 Page Number : C7 of C48
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE il
10! (’M "
815
J bl
0. I
(1T | S e 4 LA EA(UNI
525 L\M Y iy = ; d . .
ol 14 Rt A
15, & Y ‘MW
5 MMWW"““
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE23.50 S34L 68.20 -14.79 3B.64 3.2 118 3381 406 34 155 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.14 51.14 68.30 -17.16 36.26 33.40 11.14 33.83 4.17 314 155 PEAK - .
3 5702.68 53.39 105.95 -52.56 38.3@ 33.71 11.e6 33.86 4.18 314 155 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5729.62 51.51 112.21 -60.78 36.39 33.78 11.83 33.87 4.18 314 155 PEAK 1 5785.00 104,26 =-==en ==-em- 89.06 33.98 10.93 33.91 428 314 155 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
e I
e
L e ath
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 97.64 ---men -meeee 62,45 33.96 10.94 33.91 420 314 155 AVERAGE
TEL : 886-3-327-0868 Page Number : C8 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

 goL8vel (dBuVim)

15 K

100 \”YN REA BE(B4) 16.24)

i CahSet, it i A il

Peak f Blank

5785 5818, 5851, 5684, 5917, 5950
Fraquency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.80 52.58 111.27 -58.69 37.35 33.98 11.12 33.95 4.16 314 155 PEAK
5868.49 53.74 187.82 -53.26 38.47 33.98 11.17 33.96 4.16 314 155 PEAK
5924.92 52.85 68.26 -16.21 36.59 33.95 11.38 33.99 4.12 314 155 PEAK
5046.10 53.22 68.20 -14.95 37.69 33.98 11.44 34.80 4.1l 314 155 PEAK

e ra e

TEL : 886-3-327-0868 Page Number : C9 of C48
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE il
- 10!
815
875
70
M (1T | S A e B 11 U LA EA(UNI
52 LEUL bl 11 2 L f + L) 3 4'4 ol w—‘ wll
5 L o T
" g s S "
¥ it
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S633.67 53.39 68.20 -14.81 38.57 3.3 1.17 338 417 266 163 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.51 52.67 68.58 -15.91 37.79 33.40 11.14 33.83 4.17 266 163 PEAK -
3 5708.89 52.33 105.22 -52.89 37.25 33.70 11.e6 33.86 4.18 266 163 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572044 52,72 111.79 -59.67 37.6@ 33.78 11.83 33.87 4.18 266 163 PEAK 1 5785.00 167.09 ---=vn -=-m- 9198 33.96 10.94 3391 4.20 266 163 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
i, "
i
0 e
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 100,62 ---=vn -=--m- 85.43 33.96 10.94 33.91 4.20 260 163 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C48

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR450907E

Pol. Vertical Fundamental
1o Level (dBuvim)
- -
Iﬂ.““\
708 \'“,‘ | A BE(B)_16.24)
4
52 ‘y“‘,'m-,.1n 2- ¥ 4
k1Y
1.
Peak Blank
5785 5818, 5851, 5684, 5017, 5950
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.47 52.46 112.02 -59.56 37.24 33.98 1111 33.95 4.16 266 163 PEAK
5871.30 53.20 186.24 -53.84 37.93 33.98 11.18 33.96 4.15 266 163 PEAK
5924.59 51.38 68.50 -17.12 35.92 33.95 11.38 33.99 4.12 266 163 PEAK
5938.62 54.21 68.20 -13.99 38.69 33.98 11.43 34.80 4.1l 266 163 PEAK

e ra e

TEL : 886-3-327-0868 Page Number : C11 of C48
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

Pol. Horizontal Vertical
1 45Ltzvel{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
: AVG 54 ! AVG_54
52.5 7
11l i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1157900 5182 74.60 -22.18 35,16 38.47 15,70 3971 2.8 - -- Peak 1 11570.08 52.45 74.00 <2135 35,79 847 1570 WL @0 - - Peak
2 11570.00 4233 54.00 -11.62 25.73 33.46 15.78 39.71 2.8 -- -~ hverage 2 11570.08 42.36 54.00 -11.64 25.71 38.46 1570 3071 2.0 -- -- hverage
31735500 55.31 68.20 -12.89 39.28 30.90 19.04 46.28 3.3 -- -- Peak 3 17355.00 55.46 68.20 -12.74 39.43 39.90 19.04 46.28 313 - -- Peak
TEL : 886-3-327-0868 Page Number : C12 of C48

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR450907E

Pol. Horizontal Fundamental

.y Level (dBuVim) Level (dBuVim)

140, 14
14

\\ 1225
r\u,\ 10!
815

700 PEAK_BE(B4)16-24|
1 T e 1 e T e s EAKUM)

521 N o 2 N . ) 4

. 7 " g i : Ve
5 | sttt

1.

Peak

1.

5825 5850, 5875. 5900. 5925, 5050

Frequency (Miz)
1000 200, 3400, 4600, 5800, 7000
Site  : @3CH23-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH23-HY

Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos + RBW: 108D, 08AkHz VBH: 3000 BBkHz ST:Auto

Freq Level Line Margin Level Factor Loss Factor Factor Remark

T mzdUn B & 0 g B & & w Linit Read  Ant (able Preamp  Aux APos TPos

cm
1 SE5.50 5565 11104 5,29 4043 3300 1LA1 33 435 M 156 PEAC Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 OSB74.05 52.64 105.41 -50.77 37.36 33.90 1119 33.96 4.5 34 156 PEAK -
359450 53.11 68.57 -15.46 37.65 33.95 1138 33.99 412 34 156 PEMK Mz dBuV/mdB/n  dB BV dB/m 0B B B m  deg
4 593388 53.25 68.20 -14.95 37.73 3398 1143 3480 411 34 156 PEAK 1 5825.00 183,99 =---nr =--=e- B8.78 33.95 1100 33.93 4.1 34 156 PEMK
Lol 0B
1225
10!
85
00
AVG_84
52!
L]
HMJ_'
L S aih
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG_54 3m DRHI8-E_LE2CASALBEN 236712 HORIZONTAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 97.83 ----en -meee- 61.83 33.95 1168 33.93 4.18 304 156 AVERAGE
TEL : 886-3-327-0868 Page Number : C13 of C48

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

Pol. Vertical Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
10! \\ "
815
T [k
700 M PEAK BE(B4) 16.24)
WZ (1T | S e 4 LA EA(UN
71 It My Ao derooth 3 ¢ \
e s
- 5! " . WWWWW Uit
JENWM
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S850.35 67.85 12163 -54.58 SL83 33.90 1019 33.95 4.7 M5 155 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5855.8@ 61.21 116.80 -49.59 45,98 33.98 11.12 33.95 4.16 245 155 PEAK - .
3 5924.25 53.61 68.75 -15.14 38.15 33.95 1138 33.99 4127 245 155 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5935.25 54.08 68.20 -14.12 38.58 33.97 11.42 3488 4.11 245 155 PEAK 1 5825.00 167.99 ---=vn -=---- 92,76 33.95 11.68 33.93 4.8 245 155 PEAK
" Level (dBuVim)
1225
10! |
875
00
AVG_54)
7
Mm,_n—-—"“—uw_.f‘} ]
0 S <
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.00 101,63 =-==sn ==-em- 86.43 33.95 1188 33.93 4.18 245 155 AVERAGE
TEL : 886-3-327-0868 Page Number : C14 of C48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

Pol. Horizontal Vertical
1 HLmI{d&le) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)| EAK(UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
3 AVG_54) 3 AVG_54
52.5 7
A () i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1163000 51.99 74.60 -22.81 35,31 38.5¢ 15.78 39.81 2.2 - -- Peak 1 11650.08 5158 74.00 -22.42 4.9 3850 15.78 ;8L 10 - - Peak
2 11650.00 41.76 54.00 -12.24 2583 33.50 15.78 39.81 2.1 - -~ hverage 2 11650.08 41.33 54.00 -12.67 24.65 38.50 1578 3.8l M - -- hverage
3OI7475.00 5420 68.20 -13.98 38,23 30.90 19.16 4643 342 - -- Peak 3 I7475.00 54.36 68.20 -13.84 38.37 39.90 19.18 4643 342 - -- Peak
TEL : 886-3-327-0868 Page Number : C15 of C48

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR450907E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
105 - 1
("" 10
815
875
70 n
i (1T | S e B 11 U LA EA(UNI
52 " 712 by L Yk vl L ‘ ’A W
52 WM oL i s
35“ ,WMWWW
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1S649.61 5325 68.20 -14.95 3838 33.39 1114 3383 407 307 159 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.62 53.08 69.40 -16.48 38.11 33.41 1L.14 33.83 4.17 317 150 PEAK - .
3 571571 64.46 109.60 -45.14 49.35 33.76 1L.e4 33.87 418 317 156 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572050 63.52 111.93 -48.41 48.40 33.78 11.83 33.87 4.18 317 150 PEAK 1 5745.00 105,63 =-=men ==-em- 90.46 33.88 10.99 3389 4.19 317 15B PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
| rran S
i
L e
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 99,69 ----en -meeee 84.52 33.88 10.99 33.89 4.19 317 150 AVERAGE
TEL : 886-3-327-0868 Page Number : C16 of C48

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR450907E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
T~ J
- f 10!
815
/ bl
. 4 [l !
(1T | S e B 11 U LA EA(UNI
! Sl w1 ¥ o ‘wzy ottt J‘
7 I Pk s danat
o WWWW
30 i
1.
Peak
1.
5600 5629, 5658. 5687, 5716, 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SEL276 5452 68.20 -13.68 3.7 3318 1029 33.81 4.6 27 155 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.46 52.86 68.54 -15.68 37.98 33.40 11.14 33.83 4.17 227 155 PEAK -
3 5715.57 66.73 109.56 -42.83 S51.62 33.76 1L.e4 33.87 418 227 155 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572093 68.94 112.92 -43.98 53.82 33.78 11.83 33.87 4.18 227 155 PEAK 1 5745.00 108,72 =-==vn ==-m- 93.55 33.88 10.99 3389 419 227 155 PEAK
" Level (dBuVim)
1225
10! 1
875
00
AVG_54)
7
I e
w0 | i
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5745.00 102,89 ---=vn -=-m- 86.92 33.88 10.99 33.89 4.19 227 155 AVERAGE
TEL : 886-3-327-0868 Page Number : C17 of C48

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)| EAK(UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
3 AVG_54) 3 AVG_54
52.5 7
A () i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1149000 51.60 74.60 -22.90 34.8% 38.52 15.62 39.62 2,28 - -- Peak 1 11499.08 5161 74.00 -22.39 34.89 38.52 15.62 .62 2.8 - - Peak
2 114%0.00 41.34 54.00 -12.66 24.62 33.52 15.83 39.63 2.28  -- -~ hverage 2 114%.00 41.38 54.00 -12.62 24.66 38.52 15.63 30.63 2.0 -- -- hverage
3O17235.09 5426 68.20 -13.94 38,13 30.96 13.97 4613 3.3 - -- Peak 3 17235.00 53.78 68.20 -14.58 37.57 39.96 18.97 46.13 313 - -- Peak
TEL : 886-3-327-0868 Page Number : C18 of C48

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR450907E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE il
- 10!
815
r bl
70 A'
v 700 e L 4 LA EA(UNI
71 ! 2 3 — Al
L4 L Y i 52. A il M % ey
" . e gt Winfhet
350 i
50 WW
11!
Peak
1.
5600 5637. 5674. 571, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
156333 5343 6820 -1477 374 B2 1L 3G 46 39 159 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.88 52.75 68.85 -16.18 37.86 33.41 1L.14 33.83 4.17 389 150 PEAK - .
3 5703.85 53.83 106.85 -52.22 38.74 33.71 1L.06 33.86 4.18 309 150 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.07 49.96 118.95 -6.99 34.84 33.78 11.83 33.87 4.18 389 158 PEAK 1 5785.00 103,89 =-=men -m-emn 68.69 33.98 10.93 33.91 428 309 150 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
T "
NP
Ll — e
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.80 98,38 ----en -meem- 83.19 33.96 10.94 33.91 4.20 309 150 AVERAGE
TEL : 886-3-327-0868 Page Number : C19 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

 goL8vel (dBuVim)

15 K
w.fh\

704 REAK BE(B4).16-24)
52! adh 1 2 3 4
ki3
1!
Peak Blank
5785 5918, 5851, 5804, 5917, 5950
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.96 51.65 116.89 -59.24 36.42 33.99 11.12 33.95 4.16 309 150 PEAK
1 5873.77 52.22 185.54 -53.32 36.94 33.9 1L.19 33.9% 4.15 309 150 PEAK
3592418 52.81 68.87 -16.86 37.35 33.95 1138 33.99 412 309 150 PEAK
4 5939.25 52.60 68.20 -15.60 37.08 33.98 11.43 4.8 411 309 150 PEAK
TEL : 886-3-327-0868 Page Number : C20 of C48

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE il
- [’ 10!
815
875
70
(1T | S e B 1 4 LA EA(UN
9] ! 2 m I 3 o4 b,
i # FOe g * 0 MW ‘ Lwyshd
%0 lprih .
0 Aottt
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE3.50 5375 6820 -14.45 3898 33.24 1018 3381 406 239 153 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.32 52.63 68.44 -15.81 37.75 33.40 1114 33.83 417 239 193 PEAK - .
3 5704.34 54,00 106.42 -52.42 38.99 33.72 1106 33.86 4.18 239 153 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.67 51.92 118.95 -59.83 36.80 33.78 11.83 33.87 4.18 239 153 PEAK 1 5785.00 108,57 =-==vn ==--- 93.38 33.96 10.94 3391 4200 239 153 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
Lot e
e
- e
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 102,86 ---mvn -=-m- 86.86 33.98 10.93 33.91 420 239 153 AVERAGE
TEL : 886-3-327-0868 Page Number : C21 of C48

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

 goL8vel (dBuVim)

15 K

704 REAK BE(B4).16-24)
5! b A 2 ‘ H
ki3
1!
Peak Blank
5785 5818, 5851, 5804, 5917, 5950
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5854.96 51.21 118.89 -59.68 35.98 33.99 1112 33.95 416 239 153 PEAK
2 5874.68 52,55 185.31 -52.76 37.27 33.99 11.19 33.96 4,15 239 153 PEAK
3 5924,92 54.03 68.26 -14.23 35,57 33.95 1138 33.99 412 239 153 PEAK
4 592589 53.37 63.20 -14.33 33.42 33.95 11.33 34.80 412 239 153 PEAK
TEL : 886-3-327-0868 Page Number : C22 of C48

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
3 AVG_54) 1 3 AVG 54
52.5 7
11l i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1157900 5135 74.60 -22.45 34.89 38.47 15,70 3971 2.8 - -- Peak 1 11570.08 51.29 74.00 -22.71 .63 3847 1570 371 2.0 - - Peak
2 11570.00 41.33 54.00 -12.67 24.68 33.46 15.76 39.71 2.8 -- -~ hverage 2 11570.00 41.04 54.00 -12.% 2439 38.46 1570 071 M@ - -- hverage
31735500 54.25 68.20 -13.95 38,22 30.90 19.04 46.28 3.3 -- -- Peak 3 17395.00 54.06 68.20 -14.14 38.03 39.90 19.04 46.28 313 - -- Peak
TEL : 886-3-327-0868 Page Number : C23 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
. Level (dBuVim) o Letel [dBuVin)
1225 \\ 12251
1 H-x.\ i
815
\ e w5
o P B 124
Y i T S 0 O 1 | L LA EAK(UNI)
5L "'MN“ Madsonigh -
i o e N
30 v At
% et
Peak f
11!
5825 5850, 5875. 5000, 5025, 5950
Fraquency (MHz)
1000 0, a0, 4500, 5800 700
Site  : B3CHZ3-HY Frequency (Mitz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH23-HY

Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 8545 6490 11251 -48.51 48.78 33.90 111 33.95 4.6 30 154 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 585538 62.72 118.69 -47.97 47.49 33.98 11.12 33.95 4.16 320 154 PEAK - .
3 5925.8@ 52.09 68.20 -16.11 36.63 33.95 1138 33.99 4127 320 154 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 593875 53.16 68.20 -15.84 37.64 33.98 11.43 3488 4.11 320 154 PEAK 1 5825.00 104,84 ---=vn -=-nm- 88.84 33.95 1L.B@ 33.93 418 328 154 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
51 L
q_'_'_m__.w-—'ﬂh_.-ﬁ"_' B
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 97.37 =-emes -mees 62,17 33.95 1188 33.93 4.18 320 154 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C24 of C48
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Pol. Vertical Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
10! \\ "
815
T [k
700 l. f PEAK BE(B4) 16.24)
: (1T | S e B 1 U LA EA(UNI
71 n.mul.m S R T i b
52 P bt
. W’NW
30 bl
%0 ke
1.
Peak
1.
5825 5850, 5875, 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 585488 66.88 11108 -44.20 SLGS 33.90 112 33.95 416 201 158 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5855.75 66.18 118.59 -44.41 50.95 33.98 11.12 33.95 4.16 201 198 PEAK - .
3 5924.63 51.94 68.43 -16.54 36.48 33.95 1138 33.99 4127 201 198 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5049.25 53.50 68.20 -14.78 37.94 34.80 11.47 3481 418 201 158 PEAK 1 5825.00 108,16 =-==vn ==---- 92.96 33.95 11.ee 33.93 4.8 201 158 PEAK
" Level (dBuVim)
1225
10! |
875
00
AVG_54)
52. -\_/_J‘
T "
]
W s ath
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 101,31 =-=men =meeee 86.11 33.95 11.8@ 33.93 4.18 201 158 AVERAGE
TEL : 886-3-327-0868 Page Number : C25 of C48

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

Pol. Horizontal Vertical
1 45Ltzvel{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)| EAK(UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
3 AVG 54 : AVG 54
52.5 7
A () i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1163000 51.85 74.60 -22.15 35,17 38.5¢ 15.78 39.81 2.2 - -- Peak 1 1l650.08 52.01 74.00 -21.99 35,33 .50 15.78 .8l 2 - - Peak
2 11650.00 41.62 54.00 -12.33 24.94 33.50 15.78 39.81 2.4 - -~ hverage 2 11650.08 41.77 54.00 -12.23 25.09 38.50 1578 3.8l M - -- hverage
3OI7475.00 53.69 68.20 -14.51 3770 0.9 19.16 4643 342 - -- Peak 3 17475.00 56.16 68.20 -12.04 40.17 39.90 19.18 4643 342 - -- Peak
TEL : 886-3-327-0868 Page Number : C26 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 1225
ANE —
- it 10! 1
815 f i
: / bk
n WMM
o o O o e I T 1 i LM EAK{UNI)
525, ! 2 T ‘LAM‘W
" ‘ 5 " AL Wyt
- o s l
- I
. 35 e
Peak ’
1.
5600 5631, 5662. 5693, 5724, 5755
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto

Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :

PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1S3 5426 6820 -13.94 3.4 3.3 1119 3381 416 B 146 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.53 52.48 68.59 -16.19 37.52 33.40 1114 33.83 4.17 331 146 PEAK - .

3 5719.97 7431 118.79 -36.48 59.19 33.78 1L.83 33.87 4.18 331 146 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572431 76.06 120.63 -44.57 60.92 33.80 11.83 33.87 4.18 331 146 1 5755.00 102,18 ---=en -=-e-- 86.92 33.9 10.98 33.89 419 3B1 146 PEAK
" Level (dBuVim)
1225
10!
1
875
00
0 AVG_54)
350
L
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBW: 1060.060kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5755.00 96,81 ----en -m-e-- 80.83 33.9 10.98 33.89 4.19 331 145 AVERAGE
TEL : 886-3-327-0868 Page Number : C27 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1o Level (dBuvim)
- \
105 B

B?.'W
LT P ALt

| 34
5. bl TR B !
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site @ G3HZ-BY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBH:1000.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.84 50.98 111.17 -60.19 35.75 33.98 11.12 33.95 4.16 331 146 PEAK
5873.17 51.91 185.71 -53.80 36.64 33.98 11.18 33.96 4.15 331 146 PEAK
5921.92 53.74 78.47 -16.73 38.38 33.94 11.37 33.99 412 331 146 PEAK
5932.65 93.73 68.20 -14.47 38.24 33.97 11.41 34.80 411 331 146 PEAK

e ra e

TEL : 886-3-327-0868 Page Number : C28 of C48
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
1o Lavel[dBuVim) 1 1oLevel (dBuim)
13l PERR_BETBALT6-2 13
1225 ‘ 12251
— 1
o [M 10
815 i
1 / .
0 wﬂ " lmm
T S e N L L] EAK{NI!
7L ,1 '-zlm M‘WWW i‘
52! g e - ol i
34 J— i
%50 MWW"'VW"
1.
Peak
11!
5600 5631, 5662. 5693, 51, 5755
Frequency (Miz)
1000 20, 0, 4600, 5600 00
Site  : B3CHZ3-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH23-HY

Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1563379 5433 68.20 -13.87 30.51 3.3 1L17 3.8 407 184 159 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.69 54.87 68.71 -14.64 39.19 33.40 1114 33.83 4.17 Ie4 159 PEAK - .
3 5717.65 75.45 116.14 -34.69 60.33 33.77 1L.e4 33.87 418 1e4 159 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572098 73.74 112.85 -39.11 56.62 33.78 11.83 33.87 4.18 184 159 PEAK 1 5755.00 106,28 =-==vn ==---- 91.16 33.9 10.98 33.89 4.19 a4 159 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52!
v}J I
_/,«—\,,_,m—-vﬂ
350
I ——
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1060.060kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5755.80 99,97 =--men -meeee 84.79 33.9 10.98 33.89 4.19 184 159 AVERAGE
TEL : 886-3-327-0868 Page Number : C29 of C48

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1w Level (dBuVim)
- |
115 B
875
704 i
: 34
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.84 51.82 111.17 -59.35 36.59 33.99 11.12 33.95 4.16 184 159 PEAK
1 5873.37 55.46 105.66 -50.20 46.18 33.99 11.19 33.9% 4.15 184 150 PEAK
30592329 53.49 69.46 -15.97 36.04 33.95 1137 33.99 412 1e4 159 PEAK
4 5927.58 53.15 68.20 -15.85 37.68 33.96 11.39 34.68 412 1e4 159 PEAK

TEL : 886-3-327-0868 Page Number : C30 of C48
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)| EAK(UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
3 AVG_54) | 3 AVG_54
52.5 7
11l i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1150000 5182 74.60 -22.18 35,12 38,5 15.64 39.64 2,28 - -- Peak 1 11510.08 51.29 74.00 -22.71 34,39 38.50 15.64 39.64 2.8 - - Peak
2 11510.00 42.43 54.00 -11.57 25.73 33.50 15.64 39.644 2.28 - -~ hverage 2 11510.08 42.52 54.00 -11.48 25.82 38.50 15.54 39.64 2.8 -- -- hverage
31726509 54,60 68.20 -13.53 38.46 400 13.99 4617 3.3 - -- Peak 3 17265.00 54.26 68.20 -13.94 38.10 40.00 18.99 46.17 1M - -- Peak
TEL : 886-3-327-0868 Page Number : C31 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
1225 /‘ 12251
B 1 0
815
5
0. \ IM‘
b 0t e TS e e W BN
25l ! 2 o
5 hebinls el | bt
%0 Wwwm
g5 ebanpant
11!
Peak
1!
5600 5639, 5678. 5717 5756, 5795
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
. Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SEL7.55 5346 68.20 -14.74 3871 3.2 1119 3381 406 30 149 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5652.87 52.48 69.73 -17.33 37.51 33.41 1L14 33.83 417 322 149 PEAK - .
3 5708.82 52.1 105.43 -53.42 36.93 33.70 1106 33.86 4.18 322 149 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572012 54.39 111.87 -56.68 39.27 33.78 11.83 33.87 4.18 322 149 PEAK 1 5795.00 101,97 =-=men =meeee 86.78 33.99 10.92 33.92 4.8 322 149 PEAK
" Level (dBuVim)
1225
10
5
00
0 AVG 54
et ]
Avg Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBW: 1060.060kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 579500 95,88 ----en -m-e-- 80.69 33.99 10.92 33.92 4.28 322 149 AVERAGE
TEL : 886-3-327-0868 Page Number : C32 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1w Level (dBuVim)
- |
105 —
ey,
875
700 i ~PEAK BE(BA) 16.24
M
5! WMMJ TR , o 3
i CrEe T ¥ ? i
k13
11
Peak Blank
5795 5826, 5657, 5888, 5919, 5950
Fraquency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.99 58.35 116.83 -52.48 43.12 33.99 1112 33.95 416 322 149 PEAK
1 5872.66 54.41 105.86 -51.45 39.14 33.99 1118 33.9% 4.15 322 149 PEAK
3 5924.43 5178 68.62 -16.84 36.32 33.95 1138 33.99 412 32 149 PEAK
4 5925.67 53.00 68.20 -15.20 37.55 33.95 1133 34.88 412 322 149 PEAK

TEL : 886-3-327-0868 Page Number : C33 of C48
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 /‘ 12251
- 10!
815
M/ 875
. e
' (1T | S e B 11 4 LA EA(UNI
1 2
52! T o
50 N i v
g5 T
1.
Peak
1.
5600 5639, 5678. 517, 5756, 5795
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE3.79 5373 6820 -14.47 3896 33.24 1018 3381 4.6 208 164 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.89 52.49 69.81 -16.52 37.68 33.41 11.14 33.83 4.17 200 164 PEAK - .
3 5716.22 56.99 109.74 -52.75 4L.88 33.76 1L.e4 33.87 418 200 164 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572932 52.89 111.52 -58.63 37.77 33.78 11.83 33.87 4.18 200 164 PEAK 1 5795.00 106,81 ---=-n -=---- 90.82 33.99 10.92 3392 4.20 208 164 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
350
Ll—
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1060.060kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 579500 99.33 ---men -meees 84.14 33.99 10.92 33.92 4.20 209 164 AVERAGE
TEL : 886-3-327-0868 Page Number : C34 of C48

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1w Level (dBuVim)
- |
050r =
875 L\
o Wﬂ“ | DR BB 624
il 1 2
71 :‘JLAA\A b 34
el i e
k13
11
Peak Blank
5795 5826, 5657, 5888, 5919, 5950
Fraquency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.83 60.38 111.19 -50.8L 45.15 33.99 11.12 33.95 4.16 208 164 PEAK
1 5B74.67 57.99 185.29 -47.30 4271 33.9 1119 33.9% 4.15 208 164 PEAK
3 5923.96 52.14 68.97 -16.83 36.69 33.95 1137 33.99 412 208 164 PEAK
4 592753 53.37 68.20 -14.83 37.98 33.9 11.39 4.8 412 208 164 PEAK

TEL : 886-3-327-0868 Page Number : C35 of C48
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 MLmI{dMWm) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)| EAK(UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
1 : VG 54 1 3 G 54
52.5 7
A () i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1159000 5272 74.60 -21.28 36.89 3843 172 3973 2 - -- Peak 1 11599.08 52,97 74.00 -21.63 36,34 3843 .72 W73 a0 - - Peak
2 11500.00 42.3) 54.00 -11.63 2571 33.42 15.72 39.74 2.1 - -~ hverage 2 11590.08 42.47 54.00 -11.53 25.86 38.42 15.72 3074 .M - -- hverage
3 1738500 56.08 68.20 -12.12 40.85 30.90 19.6 46.32 3.3 -- -- Peak 3 17385.00 54.91 68.20 -13.29 38.83 39.90 19.86 46327 3139 - -- Peak
TEL : 886-3-327-0868 Page Number : C36 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE —/—F
Ayt 10
815 /A
/{ bl
0. 4
1 el AT 7 e I 1 e EAKUM)
5 ) A '2 Resgheal L
s ey o » \ﬂ ke
" I e T
JLWW
1.
Peak
1.
5600 5635, 5670. 5705, 5740. 5175
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SES.73 5608 68.20 -12.12 4L30 3.5 1L1B 338 407 36 15 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.40 54.98 68.50 -13.60 40.62 33.40 11.14 33.83 4.17 316 152 PEAK - .
3 5703.95 63.01 186.31 -33.3@ 52.91 33.72 11.e6 33.86 4.18 316 152 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.48 67.58 111.71 -44.13 52.46 33.78 11.83 33.87 4.18 316 152 PEAK 1 577500 99,96 =--men -mee-- 84.77 33.94 10.9 33.9 4.19 316 152 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
N
5‘ -
J: ~"fw-"‘\-
R
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBN:3.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 577500 93.35 =--men -meees 78.16 3394 10.96 33.99 4.19 316 152 AVERAGE
TEL : 886-3-327-0868 Page Number : C37 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1o Level (dBuvim)
1225 ‘\\
[ty
815 \
m "PEAK_BE(B4) 1624
o M 1 2
2 b A et L
1.
Peak Blank
5175 5810, 5845, 5680. 5015, 5950
Fraquency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.45 61.76 112.85 -50.29 46.54 33.98 11.11 33.95 4.16 316 152 PEAK
5868.45 61.65 167.83 -45.35 46.38 33.98 11.17 33.96 4.16 316 152 PEAK
5924.63 52.18 68.48 -16.30 36.72 33.95 11.38 33.99 4.12 316 152 PEAK
5938.58 53.85 68.20 -14.35 38.37 33.96 11.48 34.80 4.12 316 152 PEAK

e ra e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C38 of C48
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE —f
o st 10
815
875
70, 3 : v\flﬁ‘ﬁw
I et (0 e TS e e W B
& PR T [y et L J k“
52! i LT
30 el gt
Ll
1.
Peak
1.
5600 5635, 5670. 5705, 5740. 5175
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE3LES S.63 68.20 -10.57 4282 B ILD7 3B 417 24 164 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.85 59.58 68.24 -8.66 44.78 33.40 11.14 33.83 4.17 284 164 PEAK -
3 5708.45 70.01 105.33 -35.32 54.93 33.70 1106 33.86 4.18 284 164 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572085 71.85 118.91 -39.86 56.73 33.78 11.83 33.87 4.18 204 164 PEAK 1 5775.00 103,28 =-==en ==-em- 68.01 33.95 10.95 33.91 420 204 1n4 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
[N
I,
W L, L
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBN:3.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 577500 96,78 =--=en -=-m- 81,51 33.94 10.96 33.98 4.19 204 164 AVERAGE
TEL : 886-3-327-0868 Page Number : C39 of C48

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Level (dBuvim)
1225 ‘\\
- f e LA
815 \
m ‘ 2 "PEAK_BE(B4) 1624
i Wbl
MW —— 34
52. L .\1\“}.. 1 |v‘r'
1.
Peak Blank
5175 5810, 5845, 5680. 5015, 5950
Fraquency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.98 62.37 110.86 -48.49 47.14 33.98 11.12 33.95 4.16 204 164 PEAK
5869.15 66.91 186.84 -39.93 S5L.64 33.98 11.17 33.96 4.16 204 164 PEAK
5924.95 53.96 68.22 -14.32 38.44 33.95 11.38 33.99 412 204 164 PEAK
5927.25 95.43 68.20 -12.77 39.97 33.95 11.39 34.80 4.12 204 164 PEAK

e ra e

TEL : 886-3-327-0868 Page Number : C40 of C48
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907E

Pol. Horizontal Vertical
1 MLmI{dMWm) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
3 VG 54 ) 3 G 54
52.5 7
11l i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1155000 51.85 74.60 -22.15 35,16 38.49 15.69 39.69 2.28  -- -- Peak 1 11550.08 5127 74.00 -22.73 .38 3849 15.69 39.69 2.8 - - Peak
2 11550.00 42.35 54.00 -11.65 25.66 33.50 15.88 39.69 2.28  -- -~ hverage 2 11550.08 42.29 54.00 -11.71 25.60 38.50 15.68 39.69 2.8 -- -- hverage
31730500 55.49 68.20 -12.71 39.41 30.94 19.82 46,35 3.3 - -- Peak 3 1735.00 54.07 68.20 -14.13 37.99 30.94 19.02 4615 313 - -- Peak
TEL : 886-3-327-0868 Page Number : C41 of C48

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
60. £0.
ap ap
N B
I— | I— |
ng—1— 4 w1,
2 f
[ 4
- " 3Amt | e 300 ¥ ﬁ ¢ gt
il LS v
W s ¥ M WWW’”
a0 (I L/%ﬁ | MWW minre i H‘ et
QP/ 100 100
Peak 30 0. 48, 612, 806 1000 30 24 48, 612, 806 1000
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site : B3CH23-HY
Condition: QP 3m LF_633038801 231015 HORIZONTAL Condition: QP 3m LF_633038001 231015 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dB  om  deg Mz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB am  deg
1 72.68 25.58 40.60 -14.42 43.86 12.88 1.48 32.72 0.08 - -- Peak 1 38.97 33.67 40.60 -6.33 41.32 24.63 167 3275 @.00 - -- Peak
1 14155 3423 43.50 -9.27 47.47 17.46 184 3278 0.16 - - Peak 1 13679 36.18 43.50 -7.32 49.23 17.69 1.82 3278 @.14 - -- Peak
3 26474 29.85 46.00 -16.15 40.84 19.98 2.44 32.76 @.15 -- -- Peak 3 258.92 29.26 46.00 -16.74 39.69 19.75 2.41 32.75 @.16 -- -- Peak
4 347,19 39.13 46.00 -6.87 43.79 20.29 2.76 32.81 @.10 -- -- Peak 4 347,19 33.31 46.00 -12.69 42.97 20.29 2.76 32.81 @.1@ -- -- Peak
5 757.58 29.62 46.00 -16.38 30.01 28.38 3.92 32.83 @.14 -- -- Peak 5 735,19 3145 46.60 -14.55 32,19 28.14 3.86 32.88 @.14 -- -- Peak
6 959.26 32.63 46.00 -13.37 28.39 31.20 432 31.54 0.26 -- -- Peak 6 958.29 34.27 46.00 -11.73 3006 31.19 431 3155 0.26 -- -- Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C42 of C48
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<SKU6>

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE —f
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lﬂ.r o b
f bl
70 ‘
1 2 ey (0t e TS e e W BN
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e e L L J
5 M’W 4k R LY Ll D
350 it
% ,,»WM
15 -
Peak
1.
5600 5635, 5670. 5705, 5740. 5175
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 SEOLES 5289 68.20 -16.01 .40 3.1 1122 3380 4.6 35 319 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.28 52,14 69.15 -17.01 37.25 33.41 1L.14 33.83 4.17 385 319 PEAK - .
3 5708.80 54,92 105.42 -50.50 39.84 33.70 11.06 33.86 4.18 385 319 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572085 56.95 118.91 -53.96 41.83 33.78 11.83 33.87 4.18 385 319 PEAK 1 577500 93.94 ---men -meeee 78.75 3394 10.96 3399 4.19 305 319 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
RSN R
it
% M,_,,m.__/'ﬁ“
e
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBN:3.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 577500 86,78 =--=nn -=--m- 7151 33.95 10.95 3391 4.20 305 319 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1o Level (dBuvim)
1225 ‘\\
anE =
815 s i
4 A\ "PEA_BEIBA16.24
71 \v ol 1 4
k1Y
1.
Peak Blank
5175 5810, 5845, 5680. 5015, 5950
Fraquency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.98 49.83 110.86 -61.83 34.60 33.98 11.12 33.95 4.16 385 319 PEAK
5872.30 51.74 185.95 -54.21 36.47 33.98 1118 33.96 4.15 385 319 PEAK
5924.26 51.28 68.73 -17.45 35.82 33.95 11.38 33.99 4.12 385 319 PEAK
5048.73 52.88 68.20 -16.12 36.55 33.98 11.44 34.80 4.1l 385 319 PEAK

e ra e

TEL : 886-3-327-0868 Page Number : C44 of C48
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
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ety
415 &
/( bl
70
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1.
Peak
1.
5600 5635, 5670. 5705, 5740. 5175
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE26.60 5264 68.20 -15.56 37.85 33.26 118 3382 407 3L 154 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.23 52,15 68.37 -16.22 37.27 33.40 1114 33.83 4.17 311 154 PEAK -
3 5703.88 59.23 106.86 -46.83 44.14 33.71 1186 33.86 4.18 311 154 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572023 59.16 111,31 -52.15 44,04 33.78 11.83 33.87 4.18 311 154 PEAK 1 5775.00 98,74 =-=men -meeee 83.55 33.94 10.9 33.9 419 311 154 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
-
. =
% MMW‘—‘—\-M/MH
W
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBN:3.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 577500 9198 =--men -mee-- 76.79 3394 10.96 3399 4.19 311 154 AVERAGE
TEL : 886-3-327-0868 Page Number : C45 of C48

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

1o Level (dBuvim)

1225 ‘\

anE =

o :Mwﬁ

4 \‘ "PEA_BEIBA16.24

2
52 w”“:‘u‘m" o T L | -4w~m
k1Y
Peak f Blank
5175 5810, 5845, 5680. 5015, 5950
Fraquency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.98 53.50 110.86 -57.36 38.27 33.98 11.12 33.95 4.16 311 154 PEAK
5857.25 61.56 118.17 -48.67 46.27 33.98 11.12 33.95 4.16 311 154 PEAK
5923.58 51.73 69.25 -17.52 36.28 33.95 11.37 33.99 4.12 31 154 PEAK
5938.26 52.83 68.20 -15.37 37.31 33.98 11.43 34.80 4.1l 311 154 PEAK

e ra e

TEL : 886-3-327-0868

FAX . 886-3-

327-0855
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Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)| EAK(UNI)
8 S AR 8 e 1 [ T [ 1A 8 e e M bt
| AVG_54) | ) AVG_54
52.5 7
11l i
Peak o &
17.5 .
Avg
1000 8800, 16600. 24400, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1155000 50.71 74.60 -23.29 4.2 3850 15.68 39.69 2.28 - -- Peak 1 115%0.08 50.09 74.00 -23.91 33.40 38.50 15.68 39.69 2.8 - - Peak
2 11550.00 48.45 54.00 -13.55 23.76 33.50 15.68 39.69 2.28  -- -~ hverage 2 11550.08 39.76 54.00 -14.24 23.07 38.50 15.68 39.69 2.0 -- -- hverage
3 1730508 5155 68.20 -16.65 35.47 30.95 19.82 46.25 3.36 - -- Peak 3 1735.00 50.98 68.20 -17.3% 34.82 39.95 19.82 46.15 336 - -- Peak
TEL : 886-3-327-0868 Page Number : CA7 of C48
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
60. £0.
ap ap
0 [] 0 [
> | > |
I— | I— |
oo 5 oo
400 I 400 5
23 § 405
300 pﬁ 5 el 300 ‘ul W
1 f W THar
abt L L i p MWW“’“ ™ e NP ey
QP/ 100 W 100
Peak 30 . 48, 612, 806 1000 30 24, 48, 612, 806 1000
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site : B3CH23-HY
Condition: QP 3m LF_633038801 231015 HORIZONTAL Condition: QP 3m LF_633038001 231015 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dB  om  deg Mz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB am  deg
1 7268 25.43 40.60 -14.57 4371 12,88 1.48 3272 0.08 - -- Peak 1 3291 33.28 4.60 -6.72 41.57 23.40 1.86 32.75 @.00 - -- Peak
2 9693 32.81 43.50 -11.49 47.18 15.86 1.57 32.69 .09 - - Peak 1 72.68 29.67 40.60 -18.33 47.95 12.88 1.48 32.72 @.88 - -- Peak
3 135,73 32.97 43.50 -18.53 45,99 17.73 1.81 32.7¢ @.14 -- -- Peak 3 137.67 36.79 43.50 -6.71 49.91 17.61 1.82 32.78¢ @.I5 -- -- Peak
4 29575 35.76 46.00 -10.24 46.7@ 19.15 2.59 32.78 @.10 -- -- Peak 4 296,75 32.31 46.00 -13.69 43.25 19.15 2.59 32.78 @.1@ -- -- Peak
5 347.19 33.02 46.80 -7.98 47.68 20.29 2.76 32.81 @.10 -- -- Peak 5 347.19 32.12 46.60 -13.85 41.78 20.29 2.76 32.81 @.1@ -- -- Peak
6 896.21 32.35 46.00 -13.65 3l.00 29.85 4.24 32.15 @.21 -- -- Peak 6 896.21 35.88 46.00 -10.12 34.53 29.05 4.4 32.15 @.21 -- -- Peak
TEL : 886-3-327-0868 Page Number : C48 of C48
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Appendix D. Duty Cycle Plots

<SKU5>

Band Duty Cycle(%) T(us) 1/T(kHz) VBW Setting
802.11a 97.54 1390 0.72 750Hz

5GHz 802.11n HT20 97.38 1300 0.77 820Hz

5GHz 802.11n HT40 94.74 648 1.54 1.6kHz

5GHz 802.11ac VHT80 90.25 324 3.09 3.3KHz

802.11a 5GHz 802.11n HT20

B o
|Swept SA Swept SA

KEYSIGHT [put RF Afen 1048 [PNO Fast it Typa: Pawse (RMS

i Couping D o o

Marker

Select Marker

Select Marker KEYSIGHT Input - A 1008 PNO: Fast g Typs: Power (R0
s % Off Tn9: Free Run
Fiug R, 10L(S) ! £ 82
Tracie Off

1 Spectium AMKr3

Scale/Div 10 dB Ref Level 0.00 dBm

Marker Mode
Nomal Normal

Delia (&) Delia ()
Properties |
Fixed Fixed
rker V |

of
Marker—

Delta Marker
{Conter 5.500000000 GHz. #Video BIV 8.0 MHz Span 0 Hz Span 0 Hz, { el
Res BW 8 MHz Sweep 500 ms (1001 pts), Counter s BW 8 MH:

(Resef
Marker Table Sweep 5.00 ms (1001 pts)| Iifarker Té
 Marker Table: on on

off off
Mode  Tr Function  Function Width d c E Function,
1 3 0 ms (2 Diagram ] 11 GB
1 5 / 29 35.14 dBm
F 1 ) 8

Marke

on
off

N C o ?

5GHz 802.11n HT40 5GHz 802.11ac VHT80

[spectrum Anatyzer 1 rork
al {x fe) Marker
KEYSIGHT ngut o7 3 e 008 T P S z e ; S
Couping DX TGO : valHold 1r Coup G 6 AugiHolg 1
L e o Fraq R, 104(5) 0. Fres Run Marker 3 e Trig. Fris Run Marker 8

P "

AMKr3 684.0 ps|
Ref Level 0.00 dBm 1 dB| Scale/Div 10 dB Ref Level 0.00 dBm
arker bode Marker Hode
Normal 1 Nomal
2| et b o Bt bl b e I
L A ; K Defia (&) I g IR b e Attt Delta (&)
f Fi Fbed
Ly

Delta Mark - Delia Mari
#Video B 8.0 MHz Span 0 Hz [Conter 5.210000000 GHz #Video BIW 8.0 MHz Span 0 Hz,
Res BW 8 MH:

Sweep 2,00 ms (1001 pts)||parier Table Res BW 8 MHz

Sweep 1.00 ms (1001 pts)| infarker Table
5 Marker Table: On On
on
Mode  Trac Function  Function Widih c
4

- o X Funetion Marker Settings.
1 ‘ & { ) @ e
1 b ; 3527 db

Al Markers Off

/& Mar
on
off

Ol ?
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<SKU6>
Band Duty Cycle(%) T(us) 1/T(kHz) VBW Setting
5GHz 802.11ac VHT80 90.50 324 3.09 3.3KHz
5GHz 802.11ac VHT80

Marker
tévg Type P

gt
Tiig Free

Delta (8)

Fixed

#Video BW 8.0 MHz Span 0 Hz

R -

Functon  Function Widh  Function Vaive | [ WerkerSeings
Dlagram

Al Marker
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